Pennsylvania
Department of

=
| £

Northcentral Regional Office

Environmental Protection CLEAN WATER PROGRAM
Application Type Renewal NPDES PERMIT FACT SHEET Application No. PA0111759
Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 1091821
Major / Minor Major AND IW STORMWATER Authorization ID 1445574
Applicant and Facility Information

Applicant Name Cargill Meat Solutions Facility Name Cargill Meat Solutions
Applicant Address 151 North Main Street Facility Address 1252 Route 706

Wichita, KS 67202-1413 Wyalusing, PA 18853
Applicant Contact Billy Holland Facility Contact Billy Holland
Applicant Phone 570-746-3000 X7408 Facility Phone 570-746-3000 X7408
Client ID 241357 Site ID 245235
[...]
continued poor water quality in the Chesapeake Bay and its tidal tributaries. This TMDL, required by the Clean Water Act, is the largest ever
developed by EPA. It identifies the necessary pollution reductions of nitrogen, phosphorus and sediment across Delaware, Maryland, New York,
Virginia, West Virginia, District of Columbia and Pennsylvania. It also sets pollution limits necessary to meet applicable water quality standards in the
Bay, tidal rivers and embayments.

CONTINUED on the next page.
11



NPDES Fact Sheet Permit No. PA0111759

WIP and Cap Loads

Pennsylvania explains how and when it will meet its pollution allocations in its Watershed Implementation Plan (WIP), which is incorporated into the
TMDL. Pennsylvania’s permitting strategy for significant sewage dischargers was outlined in the Phase Ili WIP by reference. This strategy originally
imposed Total Nitrogen (TN) and Total Phosphorus (TP) cap loads. The Phase lil WIP calls for the continued monitoring of Ammonia-N, Kjeldahl-N,
Nitrate-Nitrite as well as TN and TP. The Phase Il WIP also calls for the continued annual cap loads for TN and TP.

Cargill is considered one of 23 Significant Industrial Dischargers (SIDs) which are located within the Chesapeake Bay watershed in Pennsylvania. In
accordance with the Department’'s Phase lil Watershed Implementation Plan (WIP), last updated April 02, 2025, Cargill has annual cap loads of
19,483 pounds per year TN and 1,218 pounds per year TP. These cap loads were established in the last issuance of this permit which occurred in
2011 and are based on the 2002 flow of 0.8 MGD.

The permit will contain a Part C condition for the Chesapeake Bay Nutrient Requirements.

TOTAL DISSOLVED SOLIDS

Total Dissolved Solids (TDS) is a measure of the concentration of all inorganic and organic substances that are dissolved in the wastewater.

In accordance with the Department’s “Policy and Procedure for NPDES Permitting of Discharges of Total Dissolved Solids” (DEP #385-2100-002),
this facility is classified as Authorized Load/No Increase. This facility does not qualify for Unaffected status, since TDS concentrations exceed the
2,000 mg/L threshold for that category. This facility does not treat natural gas wastewater. Since the TDS load information was submitted in
applications for previous permit renewals, the Department considers this existing discharge of TDS to now be authorized. According to 25 PA §
95.10(a)(1), the existing mass loading of TDS from industrial facilities is exempt from any treatment requirements from 25 PA § 95.10 as long as
overall TDS loadings from the facility do not increase. 25 PA § 95.10(a)(7) defines an increase in TDS loading as one that exceeds 5,000 pounds per
day on an annual basis. Increases below the threshold do not trigger treatment requirements.

Mass (Ib/day) Concentration (mg/L)
Parameter Monthly Average | Maximum Daily Minimum Monthly Average | Maximum Daily IMAX
TDS 14,178 28,356 2,000 4,000 5,000

WHOLE EFFLUENT TOXICITY TESTING

Based on the nature of the industrial activity, the submitted sampling results, the condition of the receiving stream and lack of effluent violations,
Whole Effluent Toxicity (WET) testing is not necessary for this facility.

INDUSTRIAL STORMWATER

As indicated above, this site contains 13 stormwater outfalls. Monitoring for these outfalls will be based on Appendix | (Food and Kindred Products) of
the Department's NPDES General Permit for Discharges of Stormwater Associated with Industrial Activity (PAG-03) (DEP #3850-PM-BCW0083d).

At the last issuance and again in the most recent application, Cargill has requested the use of Outfalls 201 and 212 as Representative Outfalls. The
Department has approved this request.

The monitoring will be as follows.

Parameter — Monitofing[Requiremsnts Benchmark Values
Minimum Measurement Frequency Sample Type

Total Nitrogen 1/6 Months Calculation XXX
Total Phosphorus 1/6 Months Grab XXX

pH (SU) 1/6 Months Grab 9.0

BODs (mg/L) 1/6 Months Grab 30

Total Suspended Solids (mg/L) 1/6 Months Grab 100
Chemical Oxygen Demand (mg/L) 1/6 Months Grab 120
Nitrate-Nitrite Nitrogen (mg/L) 1/6 Months Grab XXX
Oil and Grease (mg/L) 1/6 Months Grab 30

The benchmark values are not effluent limitations, and exceedances do not constitute permit violations. If the sampling demonstrates exceedances of
the benchmark values for two consecutive monitoring periods, the permittee shall submit a corrective action plan within 90 days of the end of the
monitoring period triggering the plan.

CONTINUED on the next page.
12



NPDES Fact Sheet Permit No. PA0111759

In addition to the general NPDES stormwater coverage parameters, the Department is requiring monitoring of fecal coliforms.

Parameter — Moniofing[Requiremsnts Benchmark Values
Minimum Measurement Frequency Sample Type
Fecal Coliforms (#/100 mL) 1/6 Months Grab 400

The permit will contain a Part C condition for Industrial Stormwater Requirements. Best Management Practices (BMPs) from Appendix | have been
included in this condition.

ADDITIONAL CONSIDERATIONS

Preparedness, Prevention and Contingency (PPC) Plan

Instead of the required PPC Plan, Cargill maintains an Integrated Contingency Plan, which contains elements of a PPC Plan, a Spill Prevention
Response (SPR) Plan and a Spill Prevention Control and Countermeasure (SPCC) Plan. This plan was last revised by Resource Environmental
Management, Inc. of Montrose, PA in January 2021.

Rounding of Limitations

Limitations have been rounded in accordance with the Department’s Technical Guidance for the Development and Specification of Effluent Limitations
and Other Permit Conditions in NPDES Permits (#362-0400-001).

Limit Multipliers

The instantaneous maximum limitations have been calculated using multipliers of 2.0 (for conventional pollutants) and 2.5 (for industrial pollutants)
times the monthly average. This is in accordance with the Department’s Technical Guidance for the Development and Specification of Effluent
Limitations and Other Permit Conditions in NPDES Permits (#362-0400-001).

Sample Frequencies and Types

The sample type and minimum measurement frequencies are in accordance with the Department’s Technical Guidance for the Development and
Specification of Effluent Limitations and Other Permit Conditions in NPDES Permits (#362-0400-001).

Standard Operating Procedures

The review of this permit application was in accordance with the Department's SOP for New and Reissuance Industrial Waste and Industrial
Stormwater Individual NPDES Permit Applications (SOP #BPNPSM-PMT-001) and the SOP for Establishing Effluent Limitations for Individual
Industrial Permits (SOP #BPNPSM-PMT-032).

Special Permit Conditions

Chesapeake Bay Nutrient Requirements
Chemical Additives

Industrial Stormwater Requirements
Approval Contingencies

Proper Waste Disposal

Supplemental Discharge Monitoring Reports

Chemical Additives

Daily Effluent Monitoring

Lab Accreditation

Non-Compliance Reporting

Annual Stormwater Inspection Form

CONTINUED on the next page.

13



NPDES Fact Sheet

PROPOSED EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Permit No. PA0111759

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst
technology, water quality and BPJ.

Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date

Mass Limits (Ib/day) Concentration Limits (mg/L) Monitoring Requirements
Discharge . . Minimum Required
Parametir LI D'f“ly Minimum WL D.::uly IMAX Measurement S:mple
Average Maximum Average Maximum Fre T
quency ype
Flow (MGD) Report Report XXX XXX XXX XXX Continuous Metered
pH (SU) XXX XXX . XXX XXX 9.0 1/Day Grab
Dissolved Oxygen XXX XXX . XXX XXX XXX 1/Day Grab
Total Residual Chlorine XXX XXX XXX 05 XXX 1.6 1/Day Grab
BODs 350 700 XXX 50 105 130 1/Week 24 Hour Comp
Total Suspended Solids 415 835 XXX 60 125 155 1/Week 24 Hour Comp
Total Dissolved Solids 14,175 28,355 XXX 2,000 4,000 5,000 1/Week 24 Hour Comp
Oil and Grease 105 210 XXX 15 30 30 1/Week Grab
Fecal Coliform (CFU/100mL) XXX XXX XXX XXX XXX 400 1/Week Grab
Ammonia Nitrogen XXX XXX XXX 4.0 8.0 10 2/Week 24 Hour Comp
Total Nitrogen XXX XXX XXX 134 194 240 2/Week 24 Hour Comp
Total Mercury 0.002 0.004 XXX 0.0003 0.000605 0.0008 1/Week 24 Hour Comp
Mass Units (lbs) Concentrations (mg/L) Monitoring Requirements
Minimum Required
Glcha s Monthly Annual Minimum Knonthly Maximum Measurement S:Imple
verage Frequency Type
Ammonia-N Report Report XXX 4.0 8.0 2/Week 24-Hr Comp
Kjeldahl-N Report XXX XXX Report XXX 2/Week 24-Hr Comp
Nitrate-Nitrite as N Report XXX XXX Report XXX 2/Week 24-Hr Comp
Total Nitrogen Report Report XXX 134 194 2/Week 24-Hr Comp
Total Phosphorus Report Report XXX Report XXX 2/Week 24-Hr Comp
Net Total Nitrogen Report 19,483 XXX XXX XXX 1/Year Calculation
Net Total Phosphorus Report 1,218 XXX XXX XXX 1/Year Calculation

Outfalls 201 and 212, Effective Period:

Permit Effective Date through Permit Expiration Date

Mass Limits (Ib/day) Concentration Limits (mg/L) Monitoring Requirements
Discharge . . Minimum Required
Parametger Xlonthly D?"y Minimum pagihh D?"y IMAX Measurement S:mple
verage Maximum Average Maximum Fre T
quency ype
Total Nitrogen XXX XXX XXX XXX Report XXX 1/6 Months Calculation
Total Phosphorus XXX XXX XXX XXX Report XXX 1/6 Months Grab
pH (SU) XXX XXX XXX XXX Report XXX 1/6 Months Grab
BODs XXX XXX XXX XXX Report XXX 1/6 Months Grab
Total Suspended Solids XXX XXX XXX XXX Report XXX 1/6 Months Grab
Chemical Oxygen Demand XXX XXX XXX XXX Report XXX 1/6 Months Grab
Nitrate-Nitrite Nitrogen XXX XXX XXX XXX Report XXX 1/6 Months Grab
Qil and Grease XXX XXX XXX XXX Report XXX 1/6 Months Grab
Fecal Coliforms (#/100 mL) XXX XXX XXX XXX Report XXX 1/6 Months Grab

END of Fact Sheet.

14




NPDES Fact Sheet

ATTACHMENT 01

kilometers
Based onUSGS 1:24,000 topogyaphical map for Wyalusing and Seford East & Lacey, Pennsylvania, 1992.

Cargill Meat Solutions
Wyalusing, PA

Facility Location Map

GADATAClient Files'C argl NUSGSCargill Facility Location Mapwor

15

Permit No. PA0111759



NPDES Fact Sheet Permit No. PA0111759

ATTACHMENT 02

| 5 g
wEr [
7 b !
| P
i AR
; |
S5y coRgon FED |
wf x
“Ceirirk !

e LNt

oo

f| ——

MATCH LINE

e i)
/e

EoULES @—‘——‘
1 C_ 20T 12"
1 3 OPTICNAL
I | LORLATOH Ba5I
4
g
|
PROCESS FLOW SCHEMATIC
c: CARGILL MEAT SOLUTIONS PROCESS FLOW SCHEMATIC
R ] i Maflcatl
i By
Wyalus g, Pernsylvon'a 2019 G-02

16



NPDES Fact Sheet Permit No. PA0111759

ATTACHMENT 03

Rendering
(0.08 MGD)
PO2

Legend
Chemical Addition  —-vrememmisecedp

Primary Clarification

-------- -
Process Wastewater (0.6
MGD)

>
P01

Sanitary (0.01 MGD) Equalization Basin 1 Equalization Basin 2
PO3 Anaerobic Anaerobic

[ cxron sspenens 8

Carbon Suppleme! Anoxic Aerobic Carbon Supplement

Return Activated Sludge

Secondary Clarifier 1 Secondary Clarifier 2 Secondary Clarifier 3 — " -

Sludge Holding

Alum Supplement
Waste Activated Sludge

Tertiary Clarifier 1 Tertiary Clarifier 2

SR, : Dechlorination
Non-gaseous Chlorine Disinfection Supplement

Discharge (Outfall 001)
End of WWTP System

17



NPDES Fact Sheet Permit No. PA0111759

ATTACHMENT 04
A T B T (3 I D T E I
3 ]
1 ASPHALT TAR & B;rﬂﬂ IO WV.TP.|
sm

2

3

4

5

6

7 Y,

—

E Ei z
ilE
nrgzg =

; PAVAVAVAVA i= gg § =

B S 7000755000k i gef 3

7777 : o |E
N e ] s (
‘/
wERy < O E é

H i |9

1alil B |

18



NPDES Fact Sheet

ATTACHMENT 05

Total Annual Production (tons) 212,409
Maximum Monthly Production (tons) 20,795
Average Annual Production (tons/day) 837
Average Production Hours/Day 24
Average Production Days/Month 21
Average Annual Water Usage (MGD) 0.73
Average Annual Wastewater Flow (MGD) 0.85
2023 LWK 895 tons/day
1,790,000 Ib/day
1000 pound units (per day)
40CFR § 432.22 Maximum Daily Maximum Monthly Average
Regulated Parameter ELG Multiplier Limit ELG Multiplier Limit
BODS 042 751.8 0.21 375.9
Fecal Coliforms Maximum of 400 MPN or CFU per 100 mL at any time No maximum monthly average limitation
Qil & Grease 0.16 286.4 0.08 143.2
TSS 0.5 895 0.25 4475
Qil & Grease Comparison Maximum Daily Maximum Monthly Average
40 CFR § 432.22 285 140
25PA § 95.2 30 15

19

Permit No. PA0111759



NPDES Fact Sheet Permit No. PA0111759

Flow 0.85 | MGD

CFR Mass Limits (Ib/day) Concentration {mg/L)
Parameter Monthy Average Daily Maximum Monthly Average Daily Maximum IMAX
BODS 375 750 56.92 105.80 142.29
Oil & Grease 140 285 19.75 40.20 49.37
TSS 445 895 62.77 126.25 156.93

PA Mass Limits (Ib/day) Concentration {mg/L)
Parameter Monthy Average Daily Maximum Monthly Average Daily Maximum IMAX
Oil & Grease 106.335 212.67 15.00 30.00 30.00

PA Mass Limits (Ib/day) Concentration (mg/L)
Parameter Monthy Average Daily Maximum Monthly Average Daily Maximum IMAX
Ammonia Nitrogen 4.00 8.00 10.00
Total Nitrogen 134 194 242.5

PA Mass Limits (Ib/day) Concentration (mg/L)
Parameter Monthy Average Daily Maximum Monthly Average Daily Maximum IMAX
Total Mercury 0.0020 0.0040 0.0003 0.0005 0.0008

Concentration (ug/L)
Monthly Average Daily Maximum IMAX
0.3000 0.5000 0.8000

20



NPDES Fact Sheet

Permit No. PA0111759

2018 Limits
LWK = 1674 Mass (Ib/day) Concentration (mg/L)
Flow = 0.79 MGD Maximum Monthly Maximum Daily Monthly Average Daily Maximum IMAX
BOD 351.54 703.08 53.36 106.71 133.39
Qil & Grease 133.92 267.84 20.33 40.65 50.82
TSS 418.5 837 63.52 127.04 158.80
TSS 15.00 30.00 30.00
Ammonia N 4.00 8.00 10.00
Total Nitrogen 134 194 242.5
Total Mercury (ug/L) 0.0024 0.0047 0.3570 0.7140 0.8925
2025 Limits
LWK = 1790 Mass (Ib/day) Concentration (mg/L)
Flow = 0.85 MGD Maximum Monthly Maximum Daily Monthly Average Daily Maximum IMAX
BOD 375.9 751.8 56.92 105.80 142.29
Oil & Grease 143.2 286.4 19.75 40.20 49.37
TSS 447.5 895 62.77 126.25 156.93
TSS 106.335 212.67 15.00 30.00 30.00
Ammonia N 4.00 8.00 10.00
Total Nitrogen 134 194 242.5
Total Mercury (ug/L) 0.0020 0.0040 0.3000 0.5000 0.8000

21




NPDES Fact Sheet Permit No. PA0111759

ATTACHMENT 06
WQM 7.0 Effluent Limits
SWP Basin Stream Code Stream Name
04D 29594 WYALUSING CREEK
Disc Effl. Limit  Effl. Limit Effl. Limit
RMI Name Permit Flow Parameter 30-day Ave. Maximum Minimum
Number (mgd) (mg/L) (mg/L) (mg/L)
2.600 Cargill PA0111759 0.850 CBOD5 52.8
NH3-N 4 8
Dissolved Oxygen 3
Tuesday, July 15, 2025 Version 1.1 Page 1 of 1

22



NPDES Fact Sheet

Permit No. PA0111759

Input Data WQM 7.0

SWP  Stream RMI Elevation Drainage Slope PWS Apply
Basin Code Stream Name Area Withdrawal FC
(ft) (sg mi) (ft/tt) (mgd)
04D 29594 WYALUSING CREEK 2.600 719.00 213.00 0.00000 0.00
Stream Data
LFY: Trib Stream Rch Rch WD Rch Rch Tributary Stream
Design Flow Flow Trav  Velocity Ratio Width Depth Temp pH Temp pH
Cond. Time
(cfsm) (cfs) (cfs) (days)  (fps) (ft) (ft) (°C) (°C)
Q7410 0.100 0.00 0.00 0.000 0.000 0.0 0.00 0.00 20.00 7.00 0.00 0.00
Q1410 0.00 0.00 0.000 0.000
Q30-10 0.00 0.00 0.000 0.000
Discharge Data
Existing Permitted Design Disc Disc
Disc Disc Disc  Reserve Temp pH
Name Permit Number  Flow Flow Flow Factor
(mgd)  (mgd) (mgd) °C)
Cargill PA0111759 0.8500 0.8500 0.8500 0.000 25.00 7.00
Parameter Data
Disc Trib Stream Fate
Conc Conc Conc Coef
Parameter Name
(mg/L) (mg/L) (mg/L) (1/days)
CBOD5S 52.80 0.00 0.00 1.50
Dissolved Oxygen 3.00 8.24 0.00 0.00
NH3-N 4.00 0.00 0.00 0.70
Tuesday, July 15, 2025 Version 1.1 Page 1 0of 2

23



NPDES Fact Sheet

Input Data WQM 7.0

Permit No. PA0111759

SWP  Stream RMI Elevation Drainage Slope PWS Apply
Basin Code Stream Name Area Withdrawal FC
(ft) (sg mi) (ft/tt) (mgd)
04D 29594 WYALUSING CREEK 0.100 665.00 220.00 0.00000 0.00
Stream Data
LFY: Trib Stream Rch Rch WD Rch Rch Tributary Stream
Design Flow Flow Trav  Velocity Ratio Width Depth Temp pH Temp pH
Cond. Time
(cfsm) (cfs) (cfs) (days)  (fps) (ft) (ft) (°C) (°C)
Q7410 0.100 0.00 0.00 0.000 0.000 0.0 0.00 0.00 20.00 7.00 0.00 0.00
Q1410 0.00 0.00 0.000 0.000
Q30-10 0.00 0.00 0.000 0.000
Discharge Data
Existing Permitted Design Disc Disc
Disc Disc Disc  Reserve Temp pH
Name Permit Number  Flow Flow Flow Factor
(mgd)  (mgd) (mgd) °C)
0.0000 0.0000 0.0000 0.000 25.00 7.00
Parameter Data
Disc Trib Stream Fate